
1 

 

A critical review on the end uses of recycled water 1 

ZHUO CHEN, HUU HAO NGO and WENSHAN GUO  2 

School of Civil and Environmental Engineering, University of Technology Sydney, 3 

Broadway, NSW 2007, Australia 4 

 5 

 6 

Recycled water provides a viable opportunity to supplement water supplies as well as 7 

alleviate environmental loads. This study examines the sources of recycled water and 8 

discusses various end uses. This work focuses on reviewing the historical development and 9 

current status of recycled water on a global scale with containing the evolvement of 10 

wastewater treatment technologies, water quality guidelines and public attitudes. This review 11 

also illustrates typical case studies of recycled water in a number of countries, including 12 
[...]
conditions and other potable water alternatives are not available or not easily to be conducted. 1407 

So far, the advanced wastewater treatment technologies such as membrane filtration and 1408 

disinfection are capable of producing high quality potable water which far exceeds current 1409 

drinking water standards. In addition, DPR offers the opportunity to significantly reduce the 1410 

transportation cost because the recycled water will be injected to potable supply system 1411 

directly thus dual pipe systems are not necessary. Still, there are some difficulties regarding 1412 

to its implementation. For example, current analytical techniques on many trace constituents 1413 

in wastewater, especially on some artificial synthetics such as endocrine disrupting 1414 

compounds and pharmaceutical active compounds are still not sensitive enough to detect or 1415 

recognise their potential risks to human health. Besides, it is very hard to persuade publics to 1416 

accept DPR, which might be a long time effort (Asano et al., 2007). 1417 

In the U.S., there was a DPR case historically in the city of Chanute, Kansas, where the 1418 

treated wastewater was used as an emergency water resource. During the drought in 1956-57, 1419 

the recycled water, after about 20 days’ treatment comprising of primary treatment, 1420 

secondary treatment using trickling filter, a stabilization pond and the WTP, was sent to the 1421 

water distribution system. The water roughly met the prevailing public health standards but 1422 

its physical properties including colour, odour and taste were unpleasant and some foaming 1423 

problems were observed. In 1985, a DPR demonstration project was constructed in Denver, 1424 

Colorado. After 2 years’ extensive study, it was concluded that the properly treated secondary 1425 

wastewater was safe to add into drinking water supply for public consumption (Condie et al., 1426 

1994; Khan and Roser, 2007). Nonetheless, 1998 NRC report has stated that DPR without 1427 

storing it first in a reservoir was not a viable option for potable water supplies (NRC, 1998). 1428 

More recently, the new wastewater reclamation project in Cloudcroft, New Mexico, 1429 



68 

 

represents the U.S.’ first move in the direction of DPR. Although it is actually an IPR project 1430 

that the treated wastewater is blended 50/50 with spring and well water and retained in a 1431 

reservoir for a few weeks before going into the distribution system, it is far more direct than 1432 

aquifer recharge programs and similar projects. By using MBR and disinfection technologies, 1433 

the system can produce high quality and safe drinking water (Koch, 2008). The whole 1434 

treatment processes is illustrated in Figure 10. This project was completed in 2007 and is now 1435 

serving 750 residents and several hundred tourists with a capacity of 680 KL/d. After putting 1436 

into effect, it recycles 100% of wastewater produced in the village, roughly 80% for potable 1437 

use and 20% for non-potable use. The key factor for the success of Cloudcroft project is the 1438 

strong public support from residents as they realize the severe water shortage circumstance in 1439 

the village and the importance of water to their tourist economy. This project can be a good 1440 

example and inspiration for other cities to emulate its policy and design of sustainable water 1441 

reuse (Wedick, 2007). 1442 

 

Influents Preliminary 
filtration

Grit removal

Aerobic 
biological 
treatment

Activated sludge

UF membrane 
bioreactor

Pore < 0.1 μm

Chlorination

Disinfection

Settlement
tank

Wastewater treatment system (uphill)

Reverse 
osmosis

Pore < 0.001 μm

Permeates
Disinfection

Storage
tank

UltrafiltrationDisinfection

3 miles

Rejects

Stored for non-potable 
reuses:

Fire protection
Golf course irrigation
Artificial snow making 

Raw water from 
local springs 

and wells

Water treatment system (downhill)

Settlement
tank

 1443 

FIGURE 10. Wastewater treatment processes for the DPR project in Cloudcroft. Data 1444 

adapted from Wedick (2007). 1445 

 1446 



69 

 

Currently, Windhoek in Namibia is the only community that has a DPR project which 1447 

serves approximately 250,000 people and has been applied for domestic supply for about 40 1448 

years (Dominguez-Chicas and Scrimshaw, 2010). Namibia is the most arid country in sub-1449 

Saharan Africa with more than 80% of the country covered by Namib Desert and Kalahari 1450 

Desert. As a result of severe water shortages during droughts when the surface water was of 1451 

poor quality and groundwater resources were also limited, Windhoek has constructed the 1452 

world’s first potable water treatment plant named Goreangab Water Reclamation Plant 1453 

(WRT) in 1969 with an initial capacity of 4.3 ML/d, which treated blended water from the 1454 

Goreangab Dam as well as the Gammans WWTP. Effluent from Goreangab WRT was 1455 

further mixed with water from other sources and reservoirs. Since the City had separated 1456 

industrial effluent from domestic effluent, the origins of recycled water were domestic and 1457 

business wastewater predominantly. The major treatment processes in Goreangab WRT are 1458 

summarised in Table 8. The plant was upgraded several times and the last upgrade was 1459 

undertaken in 1997 with the capacity up to 7.5 ML/d. During the decades, recycled water 1460 

contributed to 4 and 31% of the total supply in normal and drought periods. In 2002, a new 1461 

Goreangab WRT was built next to the old plant with a capacity of 21 ML/d. Compared with 1462 

old treatment processes, the new plant used multiple barrier system and added more advanced 1463 

techniques such as ozonation and membrane filtration. The new plant is now providing 35% 1464 

of the daily potable water for the city (Du-Pisani, 2006; Wedick, 2007). In the absence of 1465 

specific water quality guideline for DPR, Windhoek has compiled a specification for treated 1466 

water based on Namibian, WHO, USEPA and EU guidelines. The specified value of 1467 

turbidity, dissolved organic carbon, COD and total heavy metal in effluent are 0.1 NTU, 5 1468 

mg/L, 20 mg/L and 20 µg/L respectively (Lahnsteiner and Lempert, 2007). To be more 1469 

reliable, these parameters were monitored on a regular basis. Fortunately, the public in 1470 

Windhoek is accustomed to use recycled water as potable supply due to effective education 1471 



70 

 

campaigns and extensive media coverage. To date, the DPR schemes runs successfully with 1472 

no adverse effect being detected (Huertas and Salgot, 2008). It is said that in the near future, 1473 

all excess recycled water will be used to recharge the Windhoek groundwater aquifers, 1474 

consequently, the reliance on recycled water will be further expanded (Du-Pisani, 2006). 1475 

Dolnicar and Schafer (2009) found that the recycled water is better than desalinated water in 1476 

terms of infrastructure cost, treatment energy consumption and cost, green house gas 1477 

emission and the aquatic environmental issues. In addition, if recycled water is going to inject 1478 

into drinking water systems directly for DPR, dual pipe systems and recycled water storage 1479 

tanks will be unnecessary, which can be a great saving as well. If it is possible to overcome 1480 

technical and cost considerations as well as public objections, DPR will be a viable option for 1481 

many severe water shortages countries and cities in Africa and the Middle East as some of 1482 

them including Saudi Arabia and United Arab Emirates are using desalinated water as an 1483 

alternative drinking water resource currently. 1484 



71 

 

TABLE 8. Comparison of treatment processes in old and new Goreangab WRT 

 Old Goreangab WRT New Goreangab WRT 

Influent 

Reservoir water 
Secondary effluent 
Q = 4.3 ML/d in 1969, 
Q = 7.5 ML/d in 1997 

Reservoir water (50%) 
Secondary effluent 
(50%) 
Q = 21 ML/d 
in 2002 

Secondary effluent 
(100%) 
Q = 24 ML/d 
in 2007 

Purification 

Coagulation and 
flocculation 
Dissolved air flotation 
Rapid sand filtration 
Granular activated carbon 
filtration/ adsorption 
 

Pre-ozonation 

Coagulation and flocculation 

Dissolved air flotation 

Rapid sand filtration 

Main ozonation 

Biological and granular activated carbon 
filtration/ adsorption 

Ultrafiltration 

Disinfection 
Chlorination and 
stabilisation 

Chlorination and stabilisation 

Effluent Blending and Distribution Blending and Distribution 

Modified from Du-Pisani (2006); Wedick (2007). 1485 

 1486 

FUTURE TRENDS AND CHALLENGES OF WATER REUSE 1487 

 1488 

Future Water Reuse Trends 1489 

Although the implementation or expansion of water reuse in a specific locale depends upon 1490 

careful economic considerations, potential end uses of recycled water, public perceptions and 1491 

the relative stringency of waste discharge requirements, the growing trend in water recycling 1492 

and reuse is to consider water reuse practices as an essential component of sustainable and 1493 

integrated water resources management (Asano and Bahri, 2011). More specifically, in the 1494 

cities and regions of developed countries, where the use of freshwater resources is 1495 

approaching the sustainable limit, recycled water will continue to be considered as an 1496 

important alternative water resource, especially for non-potable uses. The possible water 1497 

reuse trends in these severe water shortage areas are as follows: 1498 

 Large-scale water recycling schemes will be increasingly conducted in agricultural 1499 

regions, industrial areas or sports fields, which can contribute to lower environmental 1500 



72 

 

impacts, greater amount of freshwater saving and higher efficiency in the use of existing 1501 

resources. Particularly, industrial uses of recycled water are becoming more and more 1502 

attractive, especially in oil and gas industry (Wild et al., 2010). 1503 

 Decentralized onsite and cluster wastewater treatment systems in commercial buildings 1504 

and residential areas are gaining more attention, especially in rural and regional areas as 1505 

decentralized approach is proved to be more flexible, reliable, simple and cost effective 1506 

than centralized system (Massound et al., 2009; Suriyachan, et al., 2012). 1507 

 Urban non-potable and residential uses will also continue to increase and the number of 1508 

urban reuse schemes (e.g., landscape irrigation, toilet flushing and car washing) will be as 1509 

high or much higher than that of agricultural irrigation schemes (Brissaud, 2010). 1510 

 High value urban water reuse projects such as groundwater recharges schemes and IPR 1511 

schemes will be a main stream, especially in countries like Singapore, the U.S. and 1512 

Europe. 1513 

 Tertiary or higher treatment is expected to be required in most recycled water end uses. 1514 

 New wastewater resources (e.g., agricultural return flows and concentrate from RO 1515 

processes) and new end uses (e.g., washing machine, swimming pool, pet washing) will 1516 

continue to be explored. 1517 

 Integrated water resource planning and management of water supply, stormwater, 1518 

wastewater, non-point source pollution and water reuse will be increasingly adopted. 1519 

Through integrated approach, the use of recycled water may provide sufficient flexibility 1520 

to allow a water agency to respond to short-term needs, as well as to increase the 1521 

reliability of long-term water supplies (Angelakis and Durham, 2008; Asano and Bahri, 1522 

2011). Anderson (2003b) pointed out that there can be a potential to reduce the ecological 1523 

footprint of water, sewage and drainage system by more than 25% when bringing together 1524 

all water resources in management. 1525 



73 

 

 The integrated water resource management will be further incorporated into environment 1526 

sustainable development and climate change adaptation (Asano and Bahri, 2011). 1527 

Additionally, in some regions of developed countries, due to abundant fresh water resources, 1528 

small population and low intensity of land use, the key drivers of water reuse will be 1529 

environmental pollution control and minimization rather than the provision of alternative 1530 

water resource. Hence, the local authorities and water utilities will focus on the exploration 1531 

and implementation of environmental-related end uses (e.g., irrigation, environmental flow 1532 

augmentation, recreational impoundment, etc.). Other end uses that involve close contact 1533 

with people (e.g., IPR) will not be widely discussed. With respect to less developed countries, 1534 

over 2.6 billion people lack access to improved sanitation (Massound et al., 2009). UN (2007) 1535 

estimates that there will be 292 cities in the world with more than 1 million people and more 1536 

than 80% of population will live in developing countries by the year 2025. Under strong 1537 

population pressure and climate change, water reuse will be promising in developing 1538 

countries: 1539 

 Agricultural irrigation will continue to be the predominant use of recycled water for many 1540 

years in the future. Recycled water in agricultural activities will be intensified with 1541 

additional sources of irrigation water and nutrients. 1542 

 Decentralized onsite and cluster wastewater treatment systems will be more favoured both 1543 

in urban cities and small towns as centralized WWTPs are too costly to build and operate 1544 

(Massound et al., 2009; Suriyachan, et al., 2012). 1545 

 DPR will be considered in some arid and semi-arid countries and regions (e.g., North 1546 

Africa) where the DPR projects will be conducted more easily as some experiences from 1547 

previous projects aforementioned are available. 1548 

 A large proportion of water reuse activities will involve secondary wastewater treatment 1549 

only due to technical and economic constraints. However, when the cost of membrane 1550 



74 

 

treatment processes fall, there will be a trend in the market towards higher levels of 1551 

treatment. 1552 

 Planned water reuse will be coupled with environmental sanitation management and be 1553 

further incorporated into sustainable development. 1554 

 1555 

Future Water Reuse Targets 1556 

Although water reuse has been practiced in many countries around the world, the 1557 

proportion of water reuse in total wastewater generation is still small. The global water reuse 1558 

capacity is projected to rise from 33.7 GL/d in 2010 to 54.5 GL/d in 2015 and the largest 1559 

growth market will exist in China, the U.S., Middle East, North Africa, Western Europe and 1560 

South Asia (GWI, 2005). Many countries and regions have formulated their future water 1561 

recycling plans and specified water reuse targets for the whole region based on their social, 1562 

economic and environmental conditions (Table 9). To achieve these targets, their approaches 1563 

or directions may vary greatly due to the viability and suitability of applications as a result of 1564 

different water resource distributions, geographical locations, climate conditions, etc. For 1565 

instance, in Australia, Adelaide has shown significant increase in its water recycling 1566 

percentage since 2002 due to the implementation of the Water Reticulation Services Virginia 1567 

scheme and the Willunga Basin Water Company scheme for irrigation purposes (Radcliffe, 1568 

2006). Likewise, Perth has boosted its water recycling rate through implementing several 1569 

groundwater recharge schemes including the Mosman Peninsula aquifer recharge scheme and 1570 

the MAR scheme (CSIRO, 2009). In Asia, the target for water reuse in China is set to be low 1571 

because of the long-term demographic and social-economic status. Nevertheless, this 1572 

situation is being improved as untreated wastewater reuse in agricultural irrigation is being 1573 